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FCC TEST REPORT

FCC 47 CFR Part 15C
Industry Canada RSS-247

Digital transmission systems operating within the 2400 — 2483.5 MHz band

Report Reference No.......................  GOM-1503-4620-TFC247WF-V01
Testing Laboratory ..........................  Eurofins Product Service GmbH
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A2LA Accredited Testing Laboratory, Certificate No.: 1983.01
FCC Filed Test Laboratory, Reg.-No.: 96970
IC OATS Filing assigned code: 3470A

Applicant’s name.............................. BARTEC PIXAVI AS

Address.......cccccvvevvevveveiveeeeieeesennnnnnnnnns. . DOMKirkeplassen 2
4006 Stavanger
NORWAY

Test specification:

Standard .........................eeeeeeeeeeeeee..s. . 47 CFR Part 15C
RSS-247, Issue 1, 2015-05
RSS-Gen, Issue 4, 2014-11
ANSI C63.10:2013
ANSI C63.4:2014

Test Scope........cocvvvevviieeeeiiineeeennn s COMplete Radio compliance test

Equipment under test (EUT):

Product description Wireless camera (Standard version)
Model No. OrbitX ST
Additional Model(s) OrbitX EX
Brand Name(s) None
Hardware version Rev 2
Firmware / Software version 478
FCC-ID: YML-ORBITX IC: 9249A-ORBITX
Test result Passed
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Possible test case verdicts:

- neither assessed nor tested ..ol NIN

- required by standard but not appl. to test object......... N/A

- required by standard but nottested............................i N/T

- not required by standard for the test object ............... N/R

- test object does meet the requirement........................ P (Pass)

- test object does not meet the requirement..................  F (Fail)

Testing:

Test Lab Temperature...........ccccocovvvvvvviiiiiiiievneecnienn:. 20=23 °C

Test Lab Humidity ......coccoovvieiieiiceeeicvieeiienl. 32 -38 %

Date of receipt of testitem ...........c.cccoeeiiivnr 2015-04-20

Date (s) of performance of tests .........cccoccoeeeeet 2015-04-21 — 2015-04-24

Compiled by ...cooovveeeecciecce, . Wilfried Treffke

Tested by (+ signature).................... ! Wilfried Treffke f/: /{%
(Responsible for Test) . Wified Treflke  .hbbondilfbonmmnnn,
Approved by (+ signature) ............... . Christian Weber ... C'éoeé;c{(\ .....................
Date of ISSUE .....ccoovvieiiiiiiiicc, : 2015-08-04

Total number of pages............c........ £ 158

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial
number. It is the responsibility of the manufacturer to ensure that all production models meet
the intent of the requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:

The OrbitX ST model includes circuitry to support a Micro-HDMI connection and mechanics to give
access to the HDMI port. The OrbitX EX model uses the same PCB, but does not have the HDMI
components populated. Full Test was performed on the fully version OrbitX ST. The list of equality of
structure is attached as annex.
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Version History

Version Issue Date Remarks Revised by

01 2015-08-04 Initial Release
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1 Equipment (Test item) Description

Description Wireless camera (Standard version)
Model OrbitX ST

Additional Model(s) OrbitX EX

Brand Name(s) None

Serial number 1

Hardware version Rev 2

Software / Firmware version 478

FCC-ID YML-ORBITX

IC 9249A-ORBITX
Equipment type End product
Radio type Transceiver

Radio technology

IEEE 802.11 b/g/n

Operating frequency range

2412 - 2462 MHz

Assigned frequency band

2400 - 2483.5 MHz

FLow2o 2412 MHz FLowao 2422 MHz
Main test frequencies Fuinzo 2437 MHz Fuminao 2437 MHz
Frich2o 2462 MHz Frichao 2452 MHz
Spreading CCK, DSSS, OFDM
Modulations BPSK, QPSK, 16-QAM, 64-QAM
Number of channels 11
Channel spacing 5 MHz
Number of antennas 1
Type integrated
. Model Printed flex PCB
Manufacturer Custom
Gain +0.0 dBi (by measurement)
BARTEC PIXAVI AS
Manufacturer Domkirkeplassen 2
4006 Stavanger
NORWAY
Vom 3.7 vDC lithium
Power supply VMmN N/R
Vmax N/R
Model N/A
AC/DC-Adaptor Vendor /A
Input N/A
Output N/A
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1.1 Photos — Equipment External

EUT TOP
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EUT SIDE
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1.2 Photos — Equipment internal

PCB TOP
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EUT CONNECTORS

BATTERY PACK
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EUT FLEX ANTENNA

FLEX ANTENNA
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1.3 Photos — Test setup

SETUP AC POWER LINE

SETUP RADIATED EMISSIONS
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1.4 Supporting Equipment Used During Testing

Product

Type* Device

Manufacturer

Model No.

Comments

none

*Note: Use the following abbreviations:

AE : Auxiliary/Associated Equipment, or

SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables
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1.5 Test Modes

Mode #

Description

DSSS

General conditions:

EUT powered via USB

Radio conditions:

Mode = standalone transmit

Spreading = DSSS

Modulation = BPSK

Data rate = 1 Mbps

Bandwidth = 20 MHz

Duty cycle = 90 %

Power level = 15 dBm (test mode setting)

OFDM

General conditions:

EUT powered via USB

Radio conditions:

Mode = standalone transmit

Spreading = OFDM

Modulation = BPSK

Data rate = 6 Mbps

Bandwidth = 20 MHz

Duty cycle = 50 %

Power level = 15 dBm (test mode setting)

HT20

General conditions:

EUT powered via USB

Radio conditions:

Mode = standalone transmit

Spreading = OFDM

Modulation = BPSK

MCS index =0

Guard Interval = long

Bandwidth = 20 MHz

Data rate = 6.5 Mbps

Duty cycle = 50 %

Power level = 15 dBm (test mode setting)

HT40

General conditions:

EUT powered via USB

Radio conditions:

Mode = standalone transmit

Spreading = OFDM

Modulation = BPSK

MCS index =0

Guard Interval = long

Bandwidth = 40 MHz

Data rate = 13 Mbps

Duty cycle = 50 %

Power level = 15 dBm (test mode setting)

Receive

General conditions:

EUT powered via USB

Radio conditions:

Mode = standalone receive

Test Report No.: GOM-1503-4620-TFC247WF-V01
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AC-Powerline

General conditions:

EUT powered by commercial AC/DC-Adapter

Radio conditions:

Mode = standalone transmit
Spreading = DSSS
Power level = Maximum

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 14 of 155




&% eurofins |

1.6 Test Equipment Used During Testing

Measurement Software

Description Manufacturer Name Version
EMC Test Software Dare Instruments Radimation 2014.1.15
Occupied Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
6dB Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Power spectral density
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic | ponkonia AC 1 EF00062 : i
chamber
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Biconical Antenna R&S HK 116 EF00012 2013-02 2016-02
LPD Antenna R&S HL 223 EF00187 2014-03 2017-03
LPD Antenna R&S HL 025 EF00327 2013-02 2016-02
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AC powerline conducted emissions

Description Manufacturer Model Identifier Cal. Date Cal. Due
AMN R&S ESH2-Z5 EF00182 2014-11 2016-11
EMI Test Receiver R&S ESCS 30 EF00295 2014-10 2015-10
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of pV/m. The following formula is used to convert the units of uvV/m to dBuVv/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading : Netreading - FCC limit = Margin
21.5dBuv + 26dB= 47.5dBuvim :  47.5dBuV/m - 57.0 dBuV/m =-9.5 dB
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-247

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 6.6 Occupied Bandwidth ANSI C63.10 N/R Informational only
FCC § 15.247(a)(2) )
IC RSS-247 § 5.2 6dB Bandwidth ANSI C63.10 PASS
FCC § 15.247(b)(3) .
IC RSS-247 § 5.4 Maximum peak conducted power ANSI C63.10 PASS
FCC § 15.247(¢) .
IC RSS.247 § 5.2 Power spectral density ANSI C63.10 PASS
47 CFR 15.207 . .
IC RSS-247 § 3.1 AC power line conducted emissions ANSI C63.4 PASS
FCC § 15.247(d) .
IC RSS-247 § 5.5 Band edge compliance ANSI C63.10 PASS
FCC § 15.247(d) . .
IC RSS-247 § 5.5 Conducted spurious emissions ANSI C63.10 PASS
FCC § 15.247(d)
FCC § 15.209 Transmitter radiated spurious emissions ANSI C63.10 PASS
IC RSS-247 §5.5
IC RSS-247 § 3.1 Receiver radiated spurious emissions ANSI C63.10 PASS

Remarks:
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. to IC RSS-Gen

Verdict: N/R

Test according to

Reference Method

measurement reference

ANSI C63.10

Tested frequencies

Test frequency range

I:LOW / I:MID/ FHIGH

Limits

None (Informational only)

Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to at least twice the emission spectrum
3. Resolution bandwidth set to 1 % of span
4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement function
Test results
Channel Frequency [MHZz] Mode Occupied Bandwidth [kHz]
FLowzo 2412 DSSS 14700
Fumipzo 2437 DSSS 14900
FricH2o 2462 DSSS 14800
FLowz2o 2412 OFDM 16600
Fminz2o 2437 OFDM 17400
FricHzo 2462 OFDM 16600
FLowz2o 2412 HT20 17700
Fumipzo 2437 HT20 18600
FricH2o 2462 HT20 17700
FLowao 2422 HT40 35840
Fumipao 2437 HT40 36000
FhicHao 2452 HT40 36000
Comments:

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Occupied Bandwidth — DSSS F| ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1 Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 5.06 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.411000000 GHz
zo Cffpet 0. dB OBW 14700000000 MHZzZ I
Temp 1| [T1 COBW]
10 —10 5 AdBm

2. 404600000 GHz

M
Temp 2| [T1 CBW]
= |, , My, P

1] 4, =I0F0 [S1=5n

2419300000 GH=z
T 2
-10 Jﬁ L\
--20

--70

-80

Center 2.412 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 14700 KHz
Date: 1.J2N.2000 01:27:47

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Occupied Bandwidth — DSSS Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1 Mbps, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 5.74 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.436000000 GHz
zo Cffpet 0. dB OBW 14500000000 MHZzZ I
Temp 1| [T1 COBW]
10 T — s dBm
i T, cemp 2| (22 ooy

— o R oJ CpIn
%2 2444400000 GH=z
—-20 / \

--70

-80

Center 2.437 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 14900 KHz
Date: 1.J2M.2000 01:35:53
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Occupied Bandwidth — DSSS Fygn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1 Mbps, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 5.67 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.461000000 GHz
zo Cffpet 0. dB OBW 14.800000p00 MH=zZ I
Temp 1| [T1 COBW]
10 —q 1 ABm

2. 454600000 GHz

e MM
L s Temp 2| [T1 OBW]
= |, . P

¥ R —C R /2 Il
E‘fu \J\%z 2469400000 GH=z
10 ij \L
—-20

ba.

--70

-80

Center 2.462 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 14800 EKHz
Date: 1.J2N.2000 01:37:46
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Occupied Bandwidth — OFDM Fow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6 Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 5.05 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.412700000 GHz
zo Cffpet 0. dB OBW 16600000000 MH=zZ I
Temp 1| [T1 COBW]
10 T —6l a7 dBm
T e e

-0 T > =S UT oBm
?ﬂ \% 2420300000 GH=z

--10
tlm:.

by Tl

--70

-80

Center 2.412 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 16600 KHz
Date: 1.J2W.2000 01:40:30
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Occupied Bandwidth — OFDM Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6 Mbps, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ §.91 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.438100000 GHz
zo Cffpet 0. dB OBwW 17.400000p00 MHZzZ I
Temp 1| [T1 COBW]

— il dBm

10
2

.
. 128200 GHz

1 S&

L SA NMM‘%\,\ Temp 2| [T1 OBW]

=71t u [S 5y
# EZ 2. 445600000 GH=z
-10

Wil W

TN
jgﬁ,w Mg
|40
50
|20
--70
-80
Center 2.437 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 17400 KHz
Date: 1.J2M.2000 01:44:53
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Occupied Bandwidth — OFDM Fycy

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6 Mbps, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 4.86 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.460600000 GHz
zo Cffpet 0. dB OBW 16600000000 MH=zZ I
Temp 1| [T1 COBW]
10 T —51 06 dBm
2.453700p00 GH=z
AWMWW\ Temp 2| [T1 COBW]

-0 T, =51 ST oBm
?ir *% 2470300000 GH=z
--10
--20 iﬁﬂjﬁpﬂ/ Y
A

--70

-80

Center 2.462 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 16600 KHz
Date: 1.J2M.2000 01:45:58
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Occupied Bandwidth — HT20 Fyow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 4.56 dBm
Ref 20 dBm Att 40 dB SWI 2.5 ms 2.414700000 GHz
z0o Offgpet 0. dB OBwW 17.700000p00 MHZ I
Temp 1| [T1 COBW]
10 —5l A0 dBm
1 2l.403100D00 GHz
IMMM%MAM Temp 2| [T1 OBW]

-0 i T ==t BT
fv “ﬁ 2.420800000 GH=z
|10
-0 Wﬂ' 1%
1&5 Wul

H‘W‘Mﬁw

--70

-80

Center 2.412 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 17700 KHz
Date: 1.J2AW.2000 01:49:15
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Occupied Bandwidth — HT20 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 7.60 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.438800000 GHz
zo Cffpet 0. dB OBW 18600000000 MHZzZ I
Temp 1| [T1 COBW]
L 10 1 _ AEm

2l. 427600000 GH
r“’*]}b u‘mu\ Temp 2| [T1 CBW]

1 =Dk 3 [S1=5q1]

T
gg \{ 2.446200000 GHz

|10
/ p

1 ]

Wia -

--70

-80

Center 2.437 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 18600 KHz
Date: 1.J2AW.2000 01:58:09

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — HT20 Fygn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 5.77 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.460000000 GHz
zo Cffpet 0. dB OBW 17700000000 MHZzZ I
Temp 1| [T1 COBW]
10 T AL a0 dBm
. L] ""NWMWH Temp ;?iilggé?o o

T v T —J ko & I
f’ \hi 2| 470800000 GHz
--10
i g

et Mg,

--70

-80

Center 2.462 GHz 5 MHz/ Span 50 MH=z

Comment: Occupied bandwidth: 17700 KHz
Date: 1.J2W.2000 02:00:03

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — HT40 Fyow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT40, 2422 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 0.48 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.427760000 GHz
zo Cffpet 0. dB OBW 35840000000 MHZzZ I
Temp 1| [T1 COBW]
| 10 —2lae AR
i 3 cemp 2| (22 only

h 4
—C koY CBIn
MM‘JM‘ %MW oo 24439520000 GHz
0 w\

|

--70

-80

Center 2.422 GHz 8 MHz/ Span 80 MH=z

Comment: Occupied bandwidth: 35840 EKHz
Date: 1.J2W.2000 02:03:45

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — HT40 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT40, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 2.26 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.429000000 GHz
zo Cffpet 0. dB OBW 36000000000 MHZzZ I
Temp 1| [T1 COBW]
10 = ABm
2.418%20p00 GHz
5 ]LM AL bA pa g 1 Temp 2] [T1 OB

WU}MVM¢ T2 —SFJ4d dbBm
2. 454520000 GH=z

--70

-80

Center 2.437 GHz 8 MHz/ Span 80 MH=z

Comment: Occupied bandwidth: 36000 KHz
Date: 1.JAN.2000 02:06:06

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — HT40 Fygn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT40, 2452 MHz, modulated
Test Date: 2015-04-24
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: conducted measurement
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=zZ 2.25 dBm
Ref 20 dBm Att 40 dB SWT 2.5 ms 2.455360000 GHz
zo Cffpet 0. dB OBW 36000000000 MHZzZ I
Temp 1| [T1 COBW]
| 10 —51L 12 ABm
0 . cemp 2| 22 ony

Wh =0 LY I
%1/ Wﬁz 2469920000 GH=z

W“W ol M"Mw,...

--70

-80

Center 2.452 GHz 8 MHz/ Span 80 MH=z

Comment: Occupied bandwidth: 36000 KHz
Date: 1.J2W.2000 02:40:51

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.2 Test Conditions and Results — 6 dB Bandwidth

6dB Bandwidth acc. to FCC 15.247 / IC RSS-247

Verdict: PASS

EUT requirement

Reference

rule parts and clause

FCC 15.247(a)(2) / IC RSS-247 5.2

Test according to

Reference Method

measurement reference

ANSI| C63.10

Tested frequencies

Test frequency range

FLOW / I:MID/ I:HIGH

Limits

Limit

= 500kHz

Test setup

Spectrum

Analyzer

EUT

Test procedure

EUT set to test mode
Span set to at least twice the emission spectrum

Envelope peak value of emission spectrum is selected

Detector set to peak and max hold and RBW is set to 100 kHz

No ok~ owdhpE

Marker on envelope of spectrum is set to level of -6 dB to the left of the peak
Marker on envelope of spectrum is set to level of -6 dB to the right of the peak
6 dB Bandwidth is determined by marker frequency separation

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Sel

vice

Test results

Channel Frequency [MHz] Mode 6 dB Bandwidth [kHz] Limit [kHZz] Result
FLowz2o 2412 DSSS 10214.4 500 PASS
Fumipzo 2437 DSSS 10214.4 500 PASS
FricH20 2462 DSSS 10214.4 500 PASS
FLowz2o 2412 OFDM 15225.6 500 PASS
Fumipzo 2437 OFDM 15187.2 500 PASS
Frichzo 2462 OFDM 15744.0 500 PASS
FLowz2o 2412 HT20 15206.4 500 PASS
Fumipzo 2437 HT20 15225.6 500 PASS
FricH20 2462 HT20 15225.6 500 PASS
FLowao 2422 HT40 32961.6 500 PASS
Fmipao 2437 HT40 31665.6 500 PASS
Fhichao 2452 HT40 32961.6 500 PASS

Comments:

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — DSSS F, ow

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1 Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z —-2.29 dB
Ref 20 dBm Att 50 4B SWT 5 ms 10.214400000 MHZz
zo Qffget 0. dB Marker| 1l [T1
-11L85 dBm
| 10 406631800 =H

Marker| 2 [T1

-4L14 4B

= |, L My, §
TH —0.956 b Y m% e TTsE

—10 E/J/ i) i J\v\

20

3

- 50

70

-80

Center 2.412 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 10214.4 KHz > 500 KHz
Date: 1.JAN.2000 02:54:48

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — DSSS Fyp

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1 Mbps, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -1.05 dB
Ref 20 dBm Att 50 4B SWT 5 ms 10.214400000 MHZz
zo Qffget 0. dB Marker| 1l [T1
-3L58 dBm
| 10 431631000 =H

Marker| 2 [T1

1 rx
B UPM M—Q —1L63 dBm

/ 4
/ )

NI A oo AR oA s s

- 50

70

-80

Center 2.437 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 10214.4 KHz > 500 KHz
Date: 1.JAN.2000 02:56:15

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — DSSS FHIGH

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1 Mbps, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -0.50 dB
Ref 20 dBm Att 50 4B SWT 5 ms 10.214400000 MHZz
zo Qffget 0. dB Marker| 1l [T1
-3L51 dBm
| 10 45563100 =H

Marker| 2 [T1

1 rx
...MHM HMMM Aol dom

TH —1..07 dbm  Jusaal 11 I? AT T AS e =0
A Ny
- A
-20

- 50

70

-80

Center 2.462 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 10214.4 KHz > 500 KHz
Date: 1.JAN.2000 02:57:51

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — OFDM F ow

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6 Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -1.68 dB
Ref 20 dBm Att 50 4B SWT 5 ms 15.225600000 MHZz
zo Qffget 0. dB Marker| 1l [T1
-5 04 dBm
| 10 404436800 =H
Marker| 2 [T1
-6L72 dBm
e = .ﬂM Mi A TIEEURUT SHEZ
TH -3.3[15 dBm af b

F-20

W LA
WMM e,

- 50

70

-80

Center 2.412 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 15225.6 KHz > 500 KH=z
Date: 1.JAN.2000 02:59:28

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — OFDM Fyp

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6 Mbps, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -1.20 dB
Ref 20 dBm Att 50 dB SWT 5 ms 15.187200000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
—-2L82 dBm
10 A20A0AN00 SH
Marker| 2 [T1
= |, ——— — 'MJW*“’VE‘“\% vawl = _qqu;i-ii i—irzﬂ
| o I
--10
\
e My,
g

M
F-40

- 50

70

-80

Center 2.437 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 15187.2 KHz > 500 KH=z
Date: 1.JAN.2000 03:00:40

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — OFDM Fy ey

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6 Mbps, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -0.51 dB
Ref 20 dBm Att 50 dB SWT 5 ms 15.744000000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
=7L00 dBm
| 10 454300800 =H
i | 5 Marker| 2 [Ti7_51 .

TH —-4.997 dBm &MM"? Lh»LA!i AT UUOdTUT GHZ
|- 20 r/" \Q‘k
WW Hy

- 50

70

-80

Center 2.462 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB kbandwidth: 15744 KHz > 500 EHz
Date: 1.JAN.2000 03:02:32

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — HT20 F ow

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -0.76 dB
Ref 20 dBm Att 50 dB SWT 5 ms 15.206400000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
-4184 dBm
10 AQAAGAN00 SH
Marker| 2 [T1
= ] AJJ'JV“L‘?WWLI . .QL:’b;i-SS iirzn

TH -3.59% <Bm {w’\-"'
-10

| L
s N,

- 50

70

-80

Center 2.412 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 15206.4 KHz > 500 KH=z
Date: 1.JAN.2000 02:51:01

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — HT20 Fyp

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -1.45 dB
Ref 20 dBm Att 50 dB SWT 5 ms 15.225600000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
-2L26 dBm
| 10 429436000 =H
- Marker| 2 [T1
ﬁ_o TERA RN 771 dem

&
L{

1
TH _1.91Z JEm H'/jij MLJ\*% IYTTURUT GHEZ
B W M

- 50

70

-80

Center 2.437 GHz 4.8 MHz/ Span 48 MHzZ

Comment: 6 dB bandwidth: 15225.6 KHz > 500 KH=z
Date: 1.JAN.2000 02:46:48

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — HT20 FHIGH

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Wilfried Treffke

Tnom / Vnom

Tx, IEEE 802.11n, HT20, 2462 MHz, modulated
2015-04-24

PASS

Minimum 6 dB Bandwidth conducted

® REW 100 kH=z Delta 1 [T1 ]
YVBW 300 kHz -1.07 4B
Ref 20 dBm Att 50 4B SWT 5 ms 15.225600000 MHZ
zo Qffget 0. dB Marker| 1l [T1
-3}183 dBm
10 454436000 =H
Marker| 2 [Tl4 .
T -4aL I
-0 T bk b TETEL U0 SHZ
TE -3.745 dBm ‘JJM W
--20
MWM \\WWWM
=40 %
--50
20
--70
-B80
Center 2.462 GHz 4.8 MHz/ Span 48 MHzZ
Comment: 6 dB kbandwidth: 15225.6 EKHz > 500 KHz
Date: 1.JAN.2000 02:4%9:14

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — HT40 F ow

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT40, 2422 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -1.48 dB
Ref 20 dBm Att 50 dB SWT 15 ms 32.961600000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
-9L52 dBm
| 10 4056 00 mH
Marker| 2 [T1
2= -0 S 311-38 iirzn

TH -8.327 dBm 1;”1,!‘, M il

10 f"
20

- 50

70

-80

Center 2.422 GHz 10.8 MHz/ Span 108 MHz

Comment: 6 dB bandwidth: 32561.6 KHz > 500 KH=z
Date: 1.JAN.2000 02:26:02

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — HT40 Fyp

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT40, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -1.69 dB
Ref 20 dBm Att 50 dB SWT 15 ms 31.665600000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
—-06L05 dBm
10 A206 00 =H
Marker| 2 [T1
2= -0 S :—;7-33 iirzn
TH -5.7]34 dBm Tl Mlﬁ}
) p

R | |

|, } AAW'LWLJ \Wh ,

- 50

70

-80

Center 2.437 GHz 10.8 MHz/ Span 108 MHz

Comment: 6 dB bandwidth: 31665.6 KHz > 500 KH=z
Date: 1.JAN.2000 02:24:29

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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6 dB Bandwidth — HT40 FHIGH

Minimum 6 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, |IEEE 802.11n, HT40, 2452 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: Minimum 6 dB Bandwidth conducted
® RBW 100 kH=z Delta 1 [T1 ]
VBW 300 kH=z -2.55 dB
Ref 20 dBm Att 50 dB SWT 15 ms 32.961600000 MH=Z
z0 Offpet 0. dB Marker| 1l [T1
—-6L 37 dBm
10 4356 00 =H
Marker| 2 [T1
== e

. d0D o
1 ,,\“UM“
TH -5.915 dBm wiih Ly

] Bt

-10 ;
-20

|

WM i Riaa

- 50

70

-80

Center 2.452 GHz 10.8 MHz/ Span

Comment: 6 dB bandwidth: 32561.6 KHz > 500 KH=z
Date: 1.JAN.2000 02:21:15

108 MH=zZ

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. to FCC 15.247 / IC RSS-247 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(b)(3) / IC RSS-247 5.4

Test according to Reference Method

measurement reference ANSI C63.10

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Measurement mode Peak
Maximum antenna gain 0.0 dBi = Limit correction =0 dB
Limits
Limit
1 W (30 dBm)

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Center frequency set to test channel center frequency

Span set to twice the 20 dB bandwidth and detector to peak and max hold
Resolution bandwidth is set to 3 MHz

Peak conducted power is determined from peak of spectrum envelope

apkrwbdpE

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service
Test results

channel | TEWENY | vorage | mode | Peakpower | Peakpower [ Lt 1l Margn
FLowzo 2412 3.7VvDC DSSS 16.9 0.049 30 -13.10
Fumipz2o 2437 3.7VvDC DSSS 17.1 0.051 30 -12.90
Frich20 2462 3.7VvDC DSSS 17.1 0.051 30 -12.90
FLowzo 2412 3.7VvDC OFDM 18.6 0.072 30 -11.40
Fumipzo 2437 3.7VvDC OFDM 18.8 0.076 30 -11.20
Frich20 2462 3.7VvDC OFDM 18.5 0.071 30 -11.50
FLowzo 2412 3.7VvDC HT20 18.8 0.076 30 -11.20
Fumipzo 2437 3.7VvDC HT20 194 0.087 30 -10.60
Frichz20 2462 3.7VvDC HT20 18.9 0.078 30 -11.10
FLowao 2422 3.7VDC HT40 184 0.069 30 -11.60
Famipao 2437 3.7VDC HT40 18.6 0.072 30 -11.40
Frichao 2452 3.7VvDC HT40 18.3 0.068 30 -11.70

Comments:

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.4

Test Conditions and Results — Power spectral density

Power spectral density acc. to FCC 15.247 / IC RSS-247

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(e) / IC RSS-247 5.2

Test according to
measurement reference

Reference Method

ANSI| C63.10

Test frequency range

Tested frequencies

FLOW / I:MID/ I:HIGH

Measurement mode Peak
Limits
8 dBm /3 kHz
Test setup
Spectrum
Analyzer EUT

Test procedure

el A

EUT set to test mode (Communication tester is used if needed)
Center frequency set to test channel center frequency

Span is set large enough to capture maximum emissions in passband, RBW is set to 3kHz
Peak power density is determined from peak emission of envelope

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test results

Channel Frequency Test Peak frequency Peggnzﬁ\;ver Limit Margin
[MHZz] mode [MHZ] [dBm/100kHz] [dBm/3kHZz] [dB]
FLowz2o 2412 DSSS 4.65 2413.08 8.0 -03.35
Fmipzo 2437 DSSS 4.82 2437.54 8.0 -03.18
FricHzo 2462 DSSS 4.52 2460.56 8.0 -03.48
FLowz2o 2412 OFDM 1.92 2413.26 8.0 -06.08
Fmipzo 2437 OFDM 3.56 2438.26 8.0 -04.44
FricH20 2462 OFDM 1.68 2463.26 8.0 -06.32
FLowz2o 2412 HT20 1.98 2410.74 8.0 -06.02
Fuipzo 2437 HT20 3.74 2438.26 8.0 -04.26
FricH20 2462 HT20 2.06 2463.26 8.0 -05.94
FLowao 2422 HT40 -2.63 2419.57 8.0 -10.63
Fumipao 2437 HT40 -0.02 2434.57 8.0 -08.02
FricHao 2452 HT40 -0.01 2449.48 8.0 -08.01

Comments: Measurements were performed with RBW = 100 kHz

Test Report No.: GOM-1503-4620-TFC247WF-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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3.5 Test Conditions and Results — AC power line conducted emissions

Power line conducted emissions acc. to FCC 47 CFR 15.207 / IC RSS-Gen

Verdict: PASS

Test according referenced Reference Method

standards ANSI C63.4
Fully configured sample scanned over Frequency range
the following frequency range 0.15 MHz to 30 MHz
Points of Application Application Interface
AC Mains LISN
EUT test mode AC-Powerline

Limits and results

Frequency [MHz] Quasi-Peak [dBuV] Result Average [dBuV] Result

0.15to 5 66 to 56* PASS 56 to 46* PASS

0.5t05 56 PASS 46 PASS

5to 30 60 PASS 50 PASS
Comments:

* Limit decreases linearly with the logarithm of the frequency.

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Conducted Emissions

EMI voltage test in the ac-mains according to FCC 15B

Project number: GOM

-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Unom: 120 V AC (AC/DC adaptor)
LISN: ESH2-Z5 N
Mode: charging, Wlan (ping), HDMI-Monitor
Test Date: 2015-05-05
Note:
Index 1
= FCC15BAV =——— FCC15BQP ——— RBW:9kHz, Neutral Max Average RBW: 9 kHz, Neutral Max Peak
80—
70+
~—
60 T 2
I~ E I
50+ ~]
C R
2 a0t
g .of / 11 " WM
g
AV L e
/U UUU\\{HI )W 1y
o+ 7 v
0L
150 k 300 k 500 k600 k 1M 2M 3M 5M 10M 20M 30M
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
291.3 kHz 53.68 dBuV 60.49 dBuv -6.81 dB Pass
389.4 kHz 55.3 dBuv 58.08 dBuv -2.78 dB Pass
Frequency Average Average Limit Average Difference Average Status
291.3 kHz 37.56 dBuv 50.49 dBuv -12.93dB Pass
389.4 kHz 37.64 dBuvV 48.08 dBuvV -10.44 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Conducted Emissions

EMI voltage test in the ac-mains according to FCC 15B

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Unom: 120 V AC (AC/DC adaptor)
LISN: ESH2-Z5 L
Mode: charging, Wlan (ping), HDMI-Monitor
Test Date: 2015-05-05
Note:
Index 2
% = FCC15BAV =——— FCC15BQP ——— RBW:9kHz, Line 1 Max Average RBW: 9 kHz, Line 1 Max Peak
80 f
70+
T~
60
50 \\ i f
\..

—
——

—

m ol g

luﬂum TLLS e

—

o >
S\\\\\\\\\\\\\\\\\\
k

—

Y

= |

| = |

\\_

—

d
J
3
]
4

-10

-20

-30

150 k 300 k 500 k600 k 1™ 2M 3M 5M 10M 20 M 30M
Frequency (Hz)

Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Difference  Quasi-Peak Status
399.75 kHz 54.58 dBuvV 57.86 dBuV -3.28 dB Pass

490.65 kHz 50.62 dBuv 56.16 dBuV -5.54 dB Pass

Frequency Average Average Limit Average Difference Average Status

399.75 kHz 39.09 dBpv 47.86 dBpvV -8.77 dB Pass

490.65 kHz 35.21 dBuvV 46.16 dBuv -10.95dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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3.6 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. to FCC 15.247 / IC RSS-247 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-247 5.5
Test according to Reference Method
measurement reference ANSI C63.10

Tested frequencies

Test frequency range
I:LOW / I:HIGH

Measurement mode Peak
Limits
Limit Condition
<-20dB /100 kHz Peak power measurement detector = Peak
<-30dB /100 kHz Peak power measurement detector = RMS
Test setup
P

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100 kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results
Frequency Level Limit Margin
L] [MHz] Mode [dBc] [dBc] [dB]
FLow20 2412 DSSS -40.58 -20 -20.58
FhicHz0 2462 DSSS -42.24 -20 -22.24
FLow20 2412 OFDM -28.68 -20 -08.68
FricH20 2462 OFDM -38.35 -20 -18.35
FLow20 2412 HT20 -28.70 -20 -08.70
FricH20 2462 HT20 -39.52 -20 -19.52
FLowao 2422 HT40 -31.95 -20 -11.95
FricHao 2452 HT40 -30.58 -20 -10.58
Comments:

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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Band-edge compliance — DSSS Fow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: lower Band-edge, conducted measurement
® REW 100 kH=z Delta 1 [T1 ]
YVBW 100 kH=z -40.58 4dB
Ref 20 dBm Att 50 dB SWT 10 ms -14.760000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
5110 dBm
| 10 T 411040000 =H
&= |, .iulllIﬂ
A
! !
/ \
ol \
bty b Lok 4 nmﬂmmudhmwh}JNMfmwlh L J}JJ&“MH
- 50
--s0
--70
FlL
-80
Center 2.4 GHz & MHz/ Span 60 MH=z

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 04:58:13

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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Band-edge compliance — DSSS FyigH

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1Mbps, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: upper Band-edge, conducted measurement
® REW 100 kH=z Delta 1 [T1 ]
YVBW 100 kH=z —4z2.24 dB
Ref 20 dBm Att 50 dB SWT 10 ms 22.560000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
4L 76 dbm
10 A2L00000 SH
1
wE= |, F}ﬂ UM L
Pyﬂu \JhllH
20 \
-z0
1
| . A oA At A AP LA A
- 50
--s0
--70
Fp
-B80
Center 2.4835 GHz & MHz/ Span 60 MH=z

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 05:00:41

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Band-edge compliance — OFDM Fow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: lower Band-edge, conducted measurement
® REW 100 kH=z Delta 1 [T1 ]
YVBW 100 kH=z -28.65 dp
Ref 20 dBm Att 50 dB SWT 10 ms -14.160000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
1L86 dbm
10 47 on00 oH
1
&= |, f

)’ka
P “,

o

- 50

70

-80

Center 2.4 GHz & MHz/ Span 60 MH=z

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 0b:02:42

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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Band-edge compliance — OFDM Fycn

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6Mbps, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: upper Band-edge, conducted measurement
® REW 100 kH=z Delta 1 [T1 ]
YVBW 100 kH=z -38.35 dp
Ref 20 dBm Att 50 dB SWT 10 ms 20.280000000 MHZ
zo Qffget 0. dB Marker| 1l [T1
1L36 dbm
| 10 4é o000 =g
1
&= |, 7,
WP
|
.. ) o,
|- a0 MWW Ayt s ity g A Al
- 50
--s0
--70
Fp
-80
Center 2.4835 GHz & MHz/ Span 60 MH=z

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 05:04:26

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 57 of 155



+% eurofins

Band-edge compliance — HT20 F ow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: lower Band-edge, conducted measurement
® REW 100 kH=z Delta 1 [T1 ]
YVBW 100 kH=z -28.70 dB
Ref 20 dBm Att 50 dB SWT 10 ms -15.440000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
2108 dBm
10 47 on00 oH
1
= |, e

AT
) L
et e

- 50

70

-80

Center 2.4 GHz & MHz/ Span 60 MH=z

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 05:07:20

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Band-edge compliance — HT20 FygH

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT20, 2462 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: upper Band-edge, conducted measurement
® REW 100 kH=z Delta 1 [T1 ]
YVBW 100 kH=z -39.52 dp
Ref 20 dBm Att 50 dB SWT 10 ms 21.120000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
1L66 dbm
10 A on00 oH
1
Ei!aﬂ o ] ? b

|

1
Mkﬁﬁﬂkth®ﬂddthﬁmAﬂi AAPnnAPALAAAANBA A N

- 50

70

-80

Center 2.4835 GHz & MHz/ Span 60 MH=z

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 05:08:53

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Band-edge compliance — HT40 F ow

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Wilfried Treffke

Tnom / Vnom

Tx, IEEE 802.11n, HT40, 2422 MHz, modulated
2015-04-24

PASS

lower Band-edge, conducted measurement

EBW 100 kHz Delta 1 [T1 ]

VBW 100 kHz -31.5% dB
Ref 20 dBm Att 50 dB SWT 10 ms -24.120000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
-2L68 dBm
10 419660000 ©H
== |, 1
l _10 | IMM i iﬁ’
fyde v
--20 /
30 T H)rfw
WW“WWWAWW
|--so
20
|- 70
FIL
-B80
Center 2.4 GHz & MHz/ Span 60 MH=z
Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 05:10:28

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 60 of 155




+% eurofins

Band-edge compliance — HT40 FygH

Band-edge compliance acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Wilfried Treffke

Tnom / Vnom

Tx, IEEE 802.11n, HT40, 2452 MHz, modulated
2015-04-24

PASS

upper Band-edge, conducted measurement

EBW 100 kHz Delta 1 [T1 ]

VBW 100 kHz -30.58 dB
Ref 20 dBm Att 50 dB SWT 10 ms 35.840000000 MH=Z
zo Qffget 0. dB Marker| 1l [T1
-0L36 dBm

10 449420000 ©H
.
v i

M JAM}U \“\

l--20

\\’\A 1

[ %WL

| .0 ..\MVAAL,NMAMM

--50

20

--70

Fi

-B80

Center 2.4835 GHz 8 MHz/ Span 80 MH=z
Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 1.JAN.2000 05:14:48

Test Report No.: GOM-1503-4620-TFC247WF-V01
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3.7 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. to FCC 15.247 / IC RSS-247 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-247 5.5
Test according to Reference Method
measurement reference ANSI C63.10

Tested frequencies

Test frequency range
10 MHz — 10™ Harmonic

Measurement mode Peak
Limits
Limit Condition
<-20dB /100 kHz Peak power measurement detector = Peak
<-30dB /100 kHz Peak power measurement detector = RMS
Test setup
Spectrum
Analyzer EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Span it set according to measurement range

Resolution bandwidth is set to 100 kHz and detector to peak and max hold
Markers are set to peak emission levels within frequency band

Emission level is determined by second marker on emission peak
Attenuation is determined from level difference

o gk whNPE

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Product Service

Test results

Channel Frequency Mode Emission | Emission Level | Peak power Limit Margin
[MHZ] [MHZ] [dbm] [dBm] [dBm] [dB]

FLowzo 2412 DSSS 4824.36 -49.61 15 -18.5 -31.11
Fumipzo 2437 DSSS 4874.17 -44.68 2.8 -17.2 -27.48
Frich2o 2462 DSSS 4923.97 -43.18 3.7 -16.3 -26.88
FLowzo 2412 OFDM 4824.36 -49.3 1.3 -18.7 -30.60
Fumipzo 2437 OFDM 4874.17 -50.51 15 -18.5 -32.01
Frich2o 2462 OFDM 4923.97 -49.89 0.6 -19.4 -30.49
FLowzo 2412 HT20 4824.36 -50.72 1.7 -18.3 -32.42
Fumipzo 2437 HT20 4874.17 -50.34 34 -16.6 -33.74
Frichzo 2462 HT20 4923.97 -50.34 1.8 -18.2 -32.14
FLowao 2422 HT40 4844.46 -48.47 -2.9 -22.9 -25.57
Fumipao 2437 HT40 4894.26 -48.93 -0.8 -20.8 -28.13
Frichao 2452 HT40 4903.87 -49.55 -0.1 -20.1 -29.45

Comments:

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Conducted spurious emissions — DSSS F ow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1Mbps, 2412 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: conducted measurement
RBW 100 kHz Marker 2 [T1 ]
WBW 300 kH=z -45%_61 dBm
Ref 10 dBm ATL 30 dB SWT 10 s 4.824362500 GHz
offget 0.5 dB 1' Marler 1 [T1| ]
-0 [T 5T dEm
|10 a14sahann cuz |JEN
g D1 —-18.5 dPm
v 1wl pae
40
2
| _5q ¥
P | W P URPIUS U NS L B bR
o
70
-850
Start 10 MHz 699 MHz/ Stop 7 GHz
REW 100 kH=z
VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 20 s
offset 0.5 dB
o
10
— D2 -18.15 JdBm
1 PK
viEw [—30
[ I R rew e i
| ., e i e
wmmﬂ
70
80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 1.JAN.2000 05:41:12

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Conducted spurious emissions — DSSS Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11b, 1Mbps, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: conducted measurement
RBW 100 kHz Marker 2 [T1 ]
WBW 300 kH=z -44_68 dBm
Ref 10 dBm ATL 30 dB SWT 10 s 4.874160250 GHz
Offset 0.5 HB y Marder 1 [T1|]
-0 BT dEm
|10 azgnzbann cuz |JEN
— D1 -17.2 dBm
v 1wl pae
—4a0 .
50
70
-850
Start 10 MHz 699 MHz/ Stop 7 GHz
REW 100 kH=z
VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 20 s
offset 0.5 dB
-0
10
—o D2 —17.2 dBm
1 PK
viEw [—30
[ Y ™
| ., i el iblosiit
&0
70
80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 1.JAN.2000 05:47:1¢
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Conducted spurious emissions — DSSS Fygh

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11b, 1Mbps, 2462 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 3200 kHz -43_.81 dBm

Ref 10 dBm Rtt 30 dB SWI 10 s 4.923370000 GHz

pn
offget 0.5 dB = Marker 1 [T1
-0 55 dom
-10 AE2615E250 GH
D1 —-16.3 dBm
20
= [
—40
¥
—50
Hﬁ@ﬂﬂﬁ!ﬂE!ﬂ!!!!!bﬂ.ﬂﬂ“"-'“‘ SERE R R e p e ot
—"70
-850
Start 10 MHz 699 MHz/ Stop 7 GHz
REW 100 kHz
VBW 300 KkH=z
Ref 10 dBm AttT 30 dB SWT Z0 s
Offget 0.5 dB
-0
—10
D2 —-16.3 dBm
—20
1 PK
VIEW [—30
4P W
| ., o NP el o ORI
g raprerree) e wm
—60
|- 70
80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 1.JAN.2000 05:52:06
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Conducted spurious emissions — OFDM Fow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11g, 6Mbps, 2412 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -49.30 dBm
Ref 10 dEm ntt 30 dE SWI 10 = 4.824362500 GHz
offset 0.5 fB 1' Marlker 1 [T1]]
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Conducted spurious emissions — OFDM Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11g, 6Mbps, 2437 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: conducted measurement
RBW 100 kHz Marker 2 [T1 ]
WBW 300 kH=z -50.51 dBm
Ref 10 dBm ATL 30 dB SWT 10 s 4.874160250 GHz
offset 0.5 dB % Marler 1 [T1| ]
-0 [T 55 dEm
|10 4z790p750 cuz |JEN
— D1 -18.15 dBm
v 1wl pae
—4a0
50 L‘ .
s gspsimpimmmasbenutmbiietsind ol W———
70
-850
Start 10 MHz 699 MHz/ Stop 7 GHz
REW 100 kH=z
VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 20 s
offset 0.5 dB
-0
10
—0 D2 —128.5 dBm
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viEw [—30
80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 1.JAN.2000 06:02:51
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Conducted spurious emissions — OFDM Fyigh

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11g, 6Mbps, 2462 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 3200 kHz -4%_8% dBm

Ref 10 dBEm att 30 dB SWT 10 s 4.923970000 GHz
offget 0.5 dB 1 Markler 1 [T1]]
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|70
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Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 1.JaN.2000 06:05:33
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Conducted spurious emissions — HT20 F ow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11n, HT20, 2412 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 3200 kHz -50.72 dBm

Ref 10 dBm Rtt 30 dB SWI 10 s 4.824362500 GHz

offset 0.5 dB % Marker 1 [T1]]
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Conducted spurious emissions — HT20 Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11n, HT20, 2437 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marke
VBW 3200 kHz

r z [Tl ]
-50.34 dBm

Ref 10 dBm Att 30 dB SWI 10 s 4.8741¢66250 GHz
L
offget 0.5 dB y Markler 1 [T1]]
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Conducted spurious emissions — HT20 Fygy

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11n, HT20, 2462 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 3200 kHz -50.34 dBm

Ref 10 dBm Rtt 30 dB SWI 10 s 4.923370000 GHz

offset 0.5 fB 1' Marlker 1 [T1]]
-0 - TR
10 473490000 GH
- D1 —-18.2 dBm
ZE [
—40
2
—50
OO VU U | VPV B VY PRI VPP PRSI
—"70
-850
Start 10 MHz 699 MHz/ Stop 7 GHz
REW 100 kHz
VBW 300 KkH=z
Ref 10 dBm Att 30 dB SWT 20 s
Offget 0.5 dB
-0
—10
0 D2 -18.]2 dBm
1 PK
vIERW [—30
P
[ it i i, i) S B o
[0 S T AR PR
60
|- 70
80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 1.JaN.2000 06:25:35
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Conducted spurious emissions — HT40 F ow

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11n, HT40, 2422 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 3200 kHz -48_47 dBm

Ref 10 dBm Att 30 dB SWI 10 s 4.844458750 GHz
offget 0.5 dB 1 Markler 1 [T1]]
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Conducted spurious emissions — HT40 Fyp

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Wilfried Treffke

Test Conditions: Tnom / Vnom

Mode: Tx, IEEE 802.11n, HT40, 2437 MHz, modulated
Test Date: 2015-04-24

Verdict: PASS

Note 1: conducted measurement

RBW 100 kHz Marker 2 [T1 ]
VBW 3200 kHz -48_.93 dBm

Ref 10 dBm Rtt 30 dB SWI 10 s 4.894262500 GHz

offget 0.5 dB 1 Markler 1 [T1]]
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Conducted spurious emissions — HT40 Fygy

Spurious Emissions acc. to FCC 15.247

Project Number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Wilfried Treffke
Test Conditions: Tnom / Vnom
Mode: Tx, IEEE 802.11n, HT40, 2452 MHz, modulated
Test Date: 2015-04-24
Verdict: PASS
Note 1: conducted measurement
RBW 100 kHz Marker 2 [T1 ]
WBW 300 kH=z -45_55 dBm
Ref 10 dBm ATL 30 dB SWT 10 s 4.903873750 GHz
offget 0.5 dB 1 Markler 1 [T1]]
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3.8 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. to FCC 47 CFR 15.247 / IC RSS-247

Verdict: PASS

Test according referenced

standard

S

Reference Method

FCC 15.247(d) / IC RSS-247 5.5

Test accordi

ng to

measurement reference

Reference Method

ANSI C63.10

Test frequency range

Tested frequencies

30 MHz — 10™ Harmonic

Limits
Frequency range [MHZz] Detector Limit [puV/m] [ dIIB_LrT\]/i}m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).
When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test.

Test setup
A . .
Semi-anechoic Chamber
% |
[ ] | EUT
L] ‘ | I
Turn | table
—_— Ground Plane _—
S S S
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to test mode (Communication tester is used if needed)
Span it set according to measurement range

n

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector

and RBW of 1 MHz with peak/average detector is used above 1 GHz
4. Markers are set to peak emission levels within restricted bands

Test results DSSS

Channel Fr([el\(jlllj_'ezr]]cy Mode E?R/if:zi?n [ dtﬁ\\/ﬁ:n] Det. | Pol. [ dkl)_:lT/i/tm] LirT[]riTt]ﬁiSt' M[zré]]in
FLow 2412 DSSS 240.208 23.86 pk hor 46.00 3 -22.14
FLow 2412 DSSS 2387 52.39 pk hor 74.00 3 -21.61
FLow 2412 DSSS 2387 4251 | RMS | hor | 54.00 3 -11.49
FLow 2412 DSSS 2387 58.77 pk | ver | 74.00 3 -15.23
FLow 2412 DSSS 2387 47.48 RMS | ver 54.00 3 -06.52
FLow 2412 DSSS 4824 47.87 pk hor 74.00 1 -26.13
FLow 2412 DSSS 4824 46.11 avg hor 54.00 1 -07.89
FLow 2412 DSSS 4824 48.64 pk ver 74.00 1 -25.36
FLow 2412 DSSS 4824 47.06 avg ver 54.00 1 -06.94
Fuip 2437 DSSS 4874 50.47 pk hor 74.00 1 -23.53
Fuip 2437 DSSS 4874 48.99 avg hor 54.00 1 -05.01
Fuip 2437 DSSS 4874 51.15 pk ver 74.00 1 -22.85
Fuip 2437 DSSS 4874 49.73 avg ver 54.00 1 -04.27
Fhich 2462 DSSS 4924 53.78 pk hor 74.00 1 -20.22
Fhich 2462 DSSS 4924 52.46 avg hor 54.00 1 -01.54
Fhich 2462 DSSS 4924 53.61 pk ver 74.00 1 -20.39
Frich 2462 DSSS 4924 52.48 avg ver 54.00 1 -01.52

Comments: * Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Test results HT20

Channel | FEENeY | yoge [ Emission | Level ['pe [ pgy [ Limit [Limi dit. [ Margin
FLow 2412 HT20 2390 69.75 pk hor | 74.00 3 -04.25
FLow 2412 HT20 2390 47.47 | RMS | hor | 54.00 3 -06.53
FLow 2412 HT20 2390 67.51 pk ver | 74.00 3 -06.49
FLow 2412 HT20 2390 48.85 | RMS | ver | 54.00 3 -05.15
FLow 2412 HT20 4821 50.29 pk ver | 74.00 1 -23.71
FLow 2412 HT20 4821 39.20 avg | ver | 54.00 1 -14.80
Fumip 2437 HT20 2485.7 51.72 pk hor | 74.00 3 -22.28
Fumip 2437 HT20 2485.7 30.28 avg | hor | 54.00 3 -23.72
Fumip 2437 HT20 4880 41.97 pk hor | 74.00 1 -32.03
Fuio 2437 HT20 4881 52.23 pk | ver | 74.00 1 -21.77
Fwmip 2437 HT20 4881 41.38 avg ver 54.00 1 -12.62
Frich 2462 HT20 2483.6 68.81 pk hor | 74.00 1 -05.19
Frich 2462 HT20 2483.6 50.79 | RMS | hor | 54.00 1 -03.21
Frich 2462 HT20 4920 42.28 pk hor | 74.00 3 -31.72
Frich 2462 HT20 4925 52.30 pk ver | 74.00 3 -21.70
Frich 2462 HT20 4925 40.40 avg | ver | 54.00 3 -13.60

Comments: * Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1503-4620-TFC247WF-V01
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Test results HT40

Channel | FEENeY | yoge [ Emission | Level ['pe [ pgy [ Limit [Limi dit. [ Margin
FLow 2422 HT40 2389 70.73 pk ver | 74.00 3 -03.27
FLow 2422 HT40 2389 48.84 | RMS | ver | 54.00 3 -05.16
FLow 2422 HT40 2390 71.26 pk hor | 74.00 3 -02.74
FLow 2422 HT40 2390 48.03 | RMS | hor | 54.00 3 -05.97
FLow 2422 HT40 4840 37.85 pk hor | 74.00 1 -36.15
FLow 2422 HT40 4840 44.05 pk ver | 74.00 1 -29.95
Fumip 2437 HT40 2388.8 64.22 pk hor | 74.00 3 -09.78
Fumip 2437 HT40 2388.8 62.28 pk ver | 74.00 3 -11.72
Fumip 2437 HT40 2483.5 62.09 pk hor | 74.00 3 -11.91
Fuio 2437 HT40 4894 50.16 pk | ver | 74.00 1 -23.84
Fumip 2437 HT40 4894 38.40 avg ver 54.00 1 -15.60
Fuio 2437 HT40 4904 39.57 pk | hor | 74.00 1 -34.43
Frich 2452 HT40 2380 55.08 pk ver 74.00 3 -18.92
Frich 2452 HT40 2389 57.63 pk hor | 74.00 3 -16.37
Frich 2452 HT40 2389 51.85 pk ver | 74.00 3 -22.15
Frich 2452 HT40 2399 65.34 pk hor | 95.00 3 -29.66
Frich 2452 HT40 24835 70.24 pk | hor | 74.00 3 -03.76
Frich 2452 HT40 24835 52.56 | RMS | hor | 54.00 3 -01.44
Fhrich 2452 HT40 2483.6 66.85 pk ver | 74.00 3 -07.15
Frich 2452 HT40 2483.6 4584 | RMS | ver | 54.00 3 -08.16
Frich 2452 HT40 2486.7 72.38 pk hor | 74.00 3 -01.62
Frich 2452 HT40 2486.7 51.73 | RMS | hor | 54.00 3 -02.27
Frich 2452 HT40 2486.8 67.24 pk ver | 74.00 3 -06.76
Frich 2452 HT40 2486.8 44.61 | RMS | ver | 54.00 3 -09.39
Frich 2452 HT40 2501 62.16 pk hor | 95.00 3 -32.84
Frich 2452 HT40 2503 54.54 pk ver | 95.00 1 -40.46
Frich 2452 HT40 4924 46.79 pk ver | 74.00 1 -27.21
Frich 2452 HT40 4924 35.53 avg | ver | 54.00 1 -18.47

Comments: * Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1503-4620-TFC247WF-V01
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3.9 Test Conditions and Results — Receiver radiated emissions

Receiver radiated emissions acc. to IC RSS-247

Verdict: PASS

Test according referenced
standards

Reference Method

IC RSS-247 3.1
Test according to Reference Method
measurement reference ANSI C63.10

Test frequency range

Tested frequencies

30 MHz — 5™ Harmonic

EUT test mode Receive
Limits
Frequency range [MHZz] Detector Limit [uV/m] Limit [dBuV/m] Limit Distance [m]
30 - 88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 - 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3
Test setup
A . .
Semi-anechoic Chamber
% |
[] I EUT
L] ‘ | I
Turn| table
—_— Ground Plane E—
T T T =]
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to receive mode (Communication tester is used if needed)

n

Span it set according to measurement range

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector
and RBW of 1 MHz with peak/average detector is used above 1 GHz

4. Markers are set to peak emission levels

Test results

Clirie! Fn[al\%ezr]my Emﬁz“]m Em[ijéi;i)\r}/rl?ﬁvel DEL Pl [d |I3_Ln\]/i/tm] [dl\lﬂair\?/irr:q]
Fuio 2427 681.6 23.50 ok hor 46.00 | -225dB
Fuio 2427 904 24.22 ok ver 46.00 | -21.78dB
Fuio 2427 3736 40.02 ok hor 53.98 | -13.96 dB
Fuio 2427 7432 48.76 ok hor 53.98 | -5.22dB

Comments:
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ANNEX A  Transmitter radiated spurious emissions

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 31
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 32
120 — FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 29
— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency
240.208 MHz
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Frequency (Hz)

Peak Peak Limit Peak Difference Peak Status
23.86 dBuV/m 46 dBpVv/m -22.14 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Index 30

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 22
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15.209 AVr8 === FCC 15209 AVr9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 86 of 155
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke

Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m

Mode: TX; DSSS; 1Mbps; 2412 MHz

Test Date: 2015-04-21

Note:

Index 23
=——— FCC15209 AVr1 == FCC15209AVr2 =——— FCC15209AVI3 =——— FCC15209AVr4 =——— FCC15.209 AVr5
= FCC 15209 AVI6 == FCC 15209 AVr7 == FCC15.209AVI8 == FCC15209AVIr9 = FCC 15.209 AVr10
= FCC15.209 AVr11 FCC 15209 AVr12 == FCC15.209 AVr13 =——— FCC15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note: lower bandedge
Index 1
= FCC 15.209 AVr8 FCC 15247 Peakvi ——— RBW: 1 MHz, Horizontal Max Peak ~——— RBW: 1 MHz, Horizontal Max RMS
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23G 232G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.387 GHz 52.39 dBuV/m 74 dBuV/m -21.61 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.387 GHz 42.51 dBuv/m 54 dBuVv/m -11.49 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 88 of 155



+% eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note: lower bandedge
Index 5
= FCC 15.209 AVr8 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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40+
23G 232G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.387 GHz 58.77 dBuV/m 74 dBuV/m -15.23 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.387 GHz 47.48 dBuv/m 54 dBuVv/m -6.52 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Duadiiad Caiiisia
Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 2
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AV == FCC 15.209 AVF17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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20+
4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.824 GHz 47.87 dBuV/m 74 dBuV/m -26.13 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.824 GHz 46.11 dBuV/m 54 dBuV/m -7.89 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 6
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AV == FCC 15.209 AVF17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.824 GHz 48.64 dBuV/m 74 dBuV/m -25.36 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.824 GHz 47.06 dBuV/m 54 dBuV/m -6.94 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
Index 3
e FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVr20 = FCC 15.209 AVr21 m— FCC 15.209 AV 122
— FCC 15.209 AV 23 FCC 15.209 AV r24 =— FCC 15.209 AV 25 FCC 15.247 Peak vi1
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

110

= FCC 15.209 AVr25

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Rohde & Schwarz HL 025, Horizontal

1 m converted to 3m

TX; DSSS; 1Mbps; 2412 MHz

2015-04-21

—— RBW: 100 kHz, Horizontal Max Peak

FCC 15209 AVr26 == FCC 15.209 AVr27 FCC 15.247 Peak v1
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2412 MHz
Test Date: 2015-04-21
Note:
= FCC 15.209 AV r25 FCC 15209 AVr26 ~ =——— FCC 15.209 AVr27 FCC 15.247 Peak v1

—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2437 MHz
Test Date: 2015-04-21
Note:
Index 25
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15.209 AVr8 === FCC 15209 AVr9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; DSSS; 1Mbps; 2437 MHz
Test Date: 2015-04-21
Note:
Index 26
= FCC 15209 AVr1 = FCC15209 AVr2 == FCC15209AVI3 == FCC15209AVr4 = FCC 15.209 AVr5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15.209 AVr8 === FCC 15209 AVr9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 == FCC15.209 AVr13 == FCC15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS
Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; DSSS; 1Mbps; 2437 MHz
Test Date: 2015-04-21
Note:
Index 8
—— FCC 15209 AVri4 FCC15.209 AVr15 == FCC15209AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110-F
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.874 GHz 50.47 dBuV/m 74 dBuV/m -23.53 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.874 GHz 48.99 dBuV/m 54 dBuV/m -5.01 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Duadiiad Caiiisia
Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2437 MHz
Test Date: 2015-04-21
Note:
—— FCC15.209 AVri14 FCC 15209 AVr15 == FCC15.209 AVr16 = FCC15.209 AVr17

—— RBW: 1 MHz, Vertical Max Peak

Index 11

FCC 15.247 Peak v1
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Status
4.874 GHz 51.15 dBuV/m 74 dBuV/m -22.85dB Pass
Frequency Average Average Limit Average Difference Average Status
4.874 GHz 49.73 dBpV/m 54 dBuV/m -4.27 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Treffke

Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance: 1 m converted to 3m

Mode: TX; DSSS; 1Mbps; 2437 MHz

Test Date: 2015-04-21

Note:

Index 9

e FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVr20 = FCC 15.209 AVr21 m— FCC 15.209 AV 122
— FCC 15.209 AV 23 FCC15209 AVr24 == FCC 15.209 AVIr25 FCC 15.247 Peak vi1

—— RBW: 1 MHz, Horizontal Max Peak

110

100

T T T

90

T T T

[o ]
o

T T T

D
o

Electrical Field (dBpuV/m)
~
o

50

A0

30

8G 10G 12G 14G 16G 18G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT

Name:

Model:

Test

Site:

Operator:

Test

Conditions:

Antenna:
Measurement distance:
Mode:

Test
Note

110

Date:

= FCC 15.209 AVr18
= FCC 15.209 AVr23

2015-04-21
—— FCC15209AVr19 ——— FCC15209AVi20 ——— FCC15.209 AVr21
FCC15.209 AVr24 ~——— FCC 15.209 AVr25 FCC 15.247 Peak v1

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

TX; DSSS; 1Mbps; 2437 MHz

—— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Rohde & Schwarz HL 025, Horizontal

1 m converted to 3m

Index 10

Mode: TX; DSSS; 1Mbps; 2437 MHz
Test Date: 2015-04-21
Note:
—— FCC 15.209 AVr25 FCC 15209 AVr26 == FCC 15.209 AV 27 FCC 15.247 Peak v
—— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2437 MHz
Test Date: 2015-04-21
Note:
= FCC 15.209 AV r25 FCC 15209 AVr26 ~ =——— FCC 15.209 AVr27 FCC 15.247 Peak v1

—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)

Model: OrbitX ST

Test Site: Eurofins Product Service GmbH

Operator: Mr. Treffke

Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance: 3m

Mode: TX; DSSS; 1Mbps; 2462 MHz

Test Date: 2015-04-21

Note:

Index 27

FCC15209 AVr1 == FCC 15209 AVr2 == FCC15209AVI3 == FCC15209AVr4 =—— FCC 15.209 AVr5
FCC15209 AVr6 === FCC 15.209 AVr7 === FCC 15.209 AVr8 === FCC 15209 AVr9 == FCC 15.209 AVr10
FCC 15.209 AVri1 FCC15209 AVr12 == FCC15.209 AVr13 == FCC15.209 AVr14 FCC 15.247 Peak v1
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS

EUT Name: Wireless camera (Standard version)
Model: OrbitX ST

Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke

Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m

Mode: TX; DSSS; 1Mbps; 2462 MHz

Test Date: 2015-04-21

Note:

Index 28
=——— FCC15209 AVr1 == FCC15209AVr2 =——— FCC15209AVI3 =——— FCC15209AVr4 =——— FCC15.209 AVr5
= FCC 15209 AVI6 == FCC 15209 AVr7 == FCC15.209AVI8 == FCC15209AVIr9 = FCC 15.209 AVr10
= FCC15.209 AVr11 FCC 15209 AVr12 == FCC15.209 AVr13 =——— FCC15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2462 MHz
Test Date: 2015-04-21
Note: upper bandedge
Index 14
—— FCC 15.209 AVr9 FCC 15247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

= FCC 15.209 AVr9

BARTEC PIXAVI AS
Wireless camera (Standard version)
OrbitX ST
Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m
TX; DSSS; 1Mbps; 2462 MHz
2015-04-21
upper bandedge
FCC 15.247 Peak v1

—— RBW: 1 MHz, Vertical Max Peak —— RBW: 1

Index 18

MHz, Vertical Max RMS
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS
Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; DSSS; 1Mbps; 2462 MHz
Test Date: 2015-04-21
Note:
Index 15
—— FCC 15209 AVri4 FCC15.209 AVr15 == FCC15209AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110-F
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20+
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.924 GHz 53.78 dBuV/m 74 dBuV/m -20.22 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.924 GHz 52.46 dBpuV/m 54 dBuV/m -1.54 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; DSSS; 1Mbps; 2462 MHz
Test Date: 2015-04-21
Note:
Index 19
—— FCC 15209 AVr14 FCC 15209 AVr15 ~=——— FCC15.209 AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110-F
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.924 GHz 53.61 dBuV/m 74 dBuV/m -20.39 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.924 GHz 52.48 dBuV/m 54 dBuV/m -1.52 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:
Test Date:
Note:

110

= FCC 15.209 AVr18
= FCC 15.209 AVr23

2015-04-21
—— FCC15209AVr19 ——— FCC15209AVi20 ——— FCC15.209 AVr21
FCC15.209 AVr24 ~—— FCC 15.209 AVr25 FCC 15.247 Peak v1

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

TX; DSSS; 1Mbps; 2462 MHz

—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:
Measurement distance:
Mode:
Test Date:
Note:

110

= FCC 15.209 AVr18
= FCC 15.209 AVr23
—— RBW: 1 MHz, Vertical Max Peak

2015-04-21
—— FCC15209AVr19 ——— FCC15209AVi20 ——— FCC15.209 AVr21
FCC15.209 AVr24 ~——— FCC 15.209 AVr25 FCC 15.247 Peak v1

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

TX; DSSS; 1Mbps; 2462 MHz

Index 20
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Rohde & Schwarz HL 025, Horizontal

1 m converted to 3m

Index 17

Mode: TX; DSSS; 1Mbps; 2462 MHz
Test Date: 2015-04-21
Note:
—— FCC 15.209 AVr25 FCC 15209 AVr26 == FCC 15.209 AV 27 FCC 15.247 Peak v
—— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Rohde & Schwarz HL 025, Vertical

1 m converted to 3m

Index 21

Mode: TX; DSSS; 1Mbps; 2462 MHz
Test Date: 2015-04-21
Note:
—— FCC 15.209 AVr25 FCC 15209 AVr26 == FCC 15.209 AV 27 FCC 15.247 Peak v
—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; HT20; MCSO0; 2412 MHz
Test Date: 2015-04-21
Note:
Index 33
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
m—— FCC 15209 AVI6 === FCC15.209 AV(7 === FCC15.209 AVI8 === FCC15.209 AVI9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 113 of 155



+% eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; HT20; MCSO0; 2412 MHz
Test Date: 2015-04-21
Note:
Index 34
= FCC 15209 AVr1 = FCC15209 AVr2 == FCC15209AVI3 == FCC15209AVr4 = FCC 15.209 AVr5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15.209 AVr8 === FCC 15209 AVr9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 == FCC15.209 AVr13 == FCC15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; HT20; MCSO0; 2412 MHz
Test Date: 2015-04-21
Note: lower bandedge
Index 39
= FCC 15.209 AVr8 FCC 15247 Peakvi ——— RBW: 1 MHz, Horizontal Max Peak ~——— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.39 GHz 69.75 dBuV/m 74 dBuV/m -4.25 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.39 GHz 47.47 dBuv/m 54 dBuV/m -6.53 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Index 41

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT20; MCSO0; 2412 MHz
Test Date: 2015-04-21
Note: lower bandedge
= FCC 15.209 AVr8 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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Frequency
2.39 GHz

Frequency
2.39 GHz

232G 234G 236G

Frequency (Hz)

Peak Peak Limit Peak Difference
67.51 dBuVv/m 74 dBuv/m -6.49 dB
RMS RMS Limit RMS Difference
48.85 dBuVv/m 54 dBuV/m -5.15dB

238G

24G

Peak Status
Pass

RMS Status
Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; HT20; MCSO0; 2412 MHz
Test Date: 2015-04-21
Note:
Index 40
= FCC 15.209 AVr14 FCC15.209 AVr15 === FCC15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi

—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS
Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Mode: TX; HT20; MCSO0; 2412 MHz
Test Date: 2015-04-21
Note:
Index 42
—— FCC 15209 AVri4 FCC15.209 AVr15 == FCC15209AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
110-F
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.821 GHz 50.29 dBuV/m 74 dBuV/m -23.71.dB Pass
Frequency Average Average Limit Average Difference Average Status
4.821 GHz 39.2 dBuV/im 54 dBuV/m -14.8 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

BARTEC PIXAVI AS
Wireless camera (Standard version)
OrbitX ST
Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

Measurement distance: 3m
Mode: TX; HT20; MCSO0; 2437 MHz
Test Date: 2015-04-21
Note:
Index 35
——— FCC15209 AVr1 ~=——— FCC15209AVr2 =——— FCC15209AVr3 =——— FCC15209AVr4 =——— FCC15.209 AVr5
—— FCC 15209 AVr6 ~——— FCC15209AVf7 ——— FCC15209AVr8 ——— FCC15209AVr9 ——— FCC15.209 AVr10
—— FCC 15.209 AVr11 FCC15.209 AVr12 ~=——— FCC15209 AVr13 =——— FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4857 GHz 51.72 dBuV/m 74 dBuV/m -22.28 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.4857 GHz 30.28 dBuV/m 54 dBuV/m -23.72 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; HT20; MCSO0; 2437 MHz
Test Date: 2015-04-21
Note:
Index 36
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
m—— FCC 15209 AVI6 === FCC15.209 AV(7 === FCC15.209 AVI8 === FCC15.209 AVI9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110 f
100 f
90 f
e ol
> r
8 70f
o L
.9 -
g2 r
(—8 60 N
8 sof
{
L W"\»«,«W
30+
20 f
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 120 of 155



+% eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; HT20; MCSO0; 2437 MHz
Test Date: 2015-04-21
Note:
Index 43
—— FCC 15209 AVri4 FCC15.209 AVr15 == FCC15209AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.88 GHz 41.97 dBuV/m 74 dBuV/m -32.03 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS
Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Mode: TX; HT20; MCSO0; 2437 MHz
Test Date: 2015-04-21
Note:
Index 44
—— FCC 15209 AVri4 FCC15.209 AVr15 == FCC15209AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.881 GHz 52.23 dBuV/m 74 dBuV/m -21.77 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.881 GHz 41.38 dBpV/m 54 dBuV/m -12.62 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; HT20; MCSO0; 2462 MHz
Test Date: 2015-04-21
Note:
Index 37
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
m—— FCC 15209 AVI6 === FCC15.209 AV(7 === FCC15.209 AVI8 === FCC15.209 AVI9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 123 of 155



+% eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Trefftke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; HT20; MCSO0; 2462 MHz
Test Date: 2015-04-21
Note:
Index 38
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15.209 AVr8 === FCC 15209 AVr9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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T 80t
> r
8 70f
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20 f
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; HT20; MCSO0; 2462 MHz
Test Date: 2015-04-21
Note: upper bandedge
Index 45
= FCC15.209 AVr9 FCC 15247 Peakvi ——— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
110
100
90
T O
% -
o 80
) L
o
°
w -
3 704
“ A/W"[V\J\w’\/\m
60 I A Mg M g A W A~ AA A
505
a0t
2484 G 2486 G 2488 G 249G 2492 G 2494 G 2496 G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4836 GHz 68.81 dBuV/m 74 dBuV/m -5.19.dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4836 GHz 50.79 dBuV/m 54 dBuV/m -3.21dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT20; MCSO0; 2462 MHz
Test Date: 2015-04-21
Note: upper bandedge
Index 47
—— FCC 15.209 AVr9 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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S st
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3 70+
% 60 EJW Il yinn |
R AL
C PRI YV Y T [ ‘ ‘
sof AR AN S AV O T P ) WA Nl L et
o
30

2484 G 2486 G 2488G 249G 2492G 2494 G 2496 G 2498 G 25G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; HT20; MCSO0; 2462 MHz
Test Date: 2015-04-21
Note:
Index 46
= FCC 15.209 AVr14 FCC15.209 AVr15 === FCC15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110-F
100+
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- WWW
30+ AN [
20+
4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.92 GHz 42.28 dBuV/m 74 dBuV/m -31.72dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT20; MCSO0; 2462 MHz
Test Date: 2015-04-21
Note:
Index 48
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AV == FCC 15.209 AVF17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110-F
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C WWWWAWMW
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20+
4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.925 GHz 52.3 dBuVv/m 74 dBuV/m -21.7 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.925 GHz 40.4 dBpV/m 54 dBuV/m -13.6 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; HT40; MCSO0; 2422 MHz
Test Date: 2015-04-22
Note:
Index 64
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
m—— FCC 15209 AVI6 === FCC15.209 AV(7 === FCC15.209 AVI8 === FCC15.209 AVI9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; HT40; MCSO0; 2422 MHz
Test Date: 2015-04-22
Note:
Index 65
m— FCC 15.209 AV 1 m——— FCC 15.209 AVI2 === FCC15.209 AVI3 === FCC15.209 AVr4 = FCC 15.209 AVI5
m—— FCC 15209 AVI6 === FCC15.209 AV(7 === FCC15.209 AVI8 === FCC15.209 AVI9 == FCC 15.209 AVr10
= FCC 15.209 AVr11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVri14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2422 MHz
Test Date: 2015-04-21
Note: lower bandedge
Index 49
—— FCC 15.209 AV r8 FCC 15247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
10-F
100
90+~
= F
% 80 B
g r
E 70 : "y JQV‘UA UAWAWA/\ANAVAW
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sol . P T 0
NNW\A/WV\M/\MMWNMM\WW‘/\ LWV RS
a0+
30
23G 232G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.39 GHz 71.26 dBpuV/m 74 dBuV/m -2.74 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.39 GHz 48.03 dBuV/m 54 dBuV/m -5.97 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Index 51

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2422 MHz
Test Date: 2015-04-21
Note: lower bandedge
—— FCC 15.209 AV r8 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
110 :
100 :
9% :
E [
> L
g s
i 1
r_g 70 Q [
g I
00 WMMWMMWWNWWMWMAWMV
50 :
40+

23G 232G 234G
Frequency (Hz)
Frequency Peak Peak Limit
2.389 GHz 70.73 dBuV/m 74 dBuV/m
Frequency RMS RMS Limit
2.389 GHz 48.84 dBuV/m 54 dBuV/m

236G

Peak Difference
-3.27 dB

RMS Difference
-5.16 dB

238G 24G

Peak Status
Pass

RMS Status
Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

Mode:
Test Date:
Note:

——— FCC 15.209 AVr14

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

TX; HT40; MCSO0; 2422 MHz

2015-04-21

Index 50

= FCC15.209 AVr16 == FCC15.209 AVr17 FCC 15.247 Peak v1

FCC 15.209 AVr15

—— RBW: 1 MHz, Horizontal Max Peak
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Electrical Field (dBpuV/m)
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Frequency
4.84 GHz

45G

5G 55G 6G 65G 7G 75G 8G

Frequency (Hz)

Status
Pass

Peak Difference
-36.15dB

Peak Limit
74 dBuV/m

Peak
37.85 dBuV/m

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Vertical

1 m converted to 3m

Mode: TX; HT40; MCSO0; 2422 MHz
Test Date: 2015-04-21
Note:
Index 52
—— FCC 15209 AVri4 FCC15.209 AVr15 == FCC15209AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
110-F
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.84 GHz 44.05 dBuV/m 74 dBuV/m -29.95 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

BARTEC PIXAVI AS
Wireless camera (Standard version)
OrbitX ST
Eurofins Product Service GmbH
Mr. Treffke
Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

Measurement distance: 3m
Mode: TX; HT40; MCSO0; 2437 MHz
Test Date: 2015-04-22
Note:
Index 62
—— FCC15209AVr1 ~=——— FCC15209AVr2 =——— FCC15209AVr3 =——— FCC15209AVr4 =——— FCC15.209 AVr5
—— FCC15209 AVt6 ~——— FCC15209AVr7 ——— FCC15209AVr8 ——— FCC15209AVr9 ——— FCC15.209 AVr10
—— FCC15.209 AVr11 FCC 15209 AVr12 ~=——— FCC15209 AVr13 ——— FCC15.209 AVr14 FCC 15.247 Peak v1
120 —— RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
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£ L] (| L]
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w N
)l _ V) G |
£ 50+
i ey
N 40 : ! W
r N,JW\NMWWMWWWM
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20+
10+
ok
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.3888 GHz 64.22 dBuV/m 74 dBuV/m -9.78 dB Pass
2.4835 GHz 62.09 dBuV/m 74 dBpV/m -11.91 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.3899 GHz 37.7 dBuV/m 54 dBuV/m -16.3dB Pass
2.4838 GHz 40.85 dBpv/m 54 dBuV/m -13.15dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Index 63

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; HT40; MCSO0; 2437 MHz
Test Date: 2015-04-22
Note:
——— FCC 15209 AVF1 === FCC15209 AVr2 == FOC15209AVr3 == FCC15209 AVr4 == FOC 15.209 AVr5
——— FCC 15209 AVI6 === FCC15209 AVI7 === FCC15209AV(8 === FOC 15209 AVr9 === FCC15.209 AVr10
—— FCC 15209 AVr11 FCC 15.209 AV 12 FOC 15209 AVr13 == FCC 15209 AVr14 FCC 15.247 Peak vi
120 —— RBW: 1 MHz, Vertical Max Average —— RBW: 1 MHz, Vertical Max Peak
110 f
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o ettt bt sS4
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ok
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.3888 GHz 62.28 dBuV/m 74 dBuV/m -11.72 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.3894 GHz 37.4 dBuV/m 54 dBuV/m -16.6 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2437 MHz
Test Date: 2015-04-22
Note:
Index 53
= FCC 15.209 AVr14 FCC15.209 AVr15 === FCC15.209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110-F
100+
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2 0l
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30 : WMAAA
20+
4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.904 GHz 39.57 dBuV/m 74 dBuV/m -34.43 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2437 MHz
Test Date: 2015-04-22
Note:
Index 54
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AV == FCC 15.209 AVF17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110-F
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4G 45G 5G 55G 6G 6.5G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.894 GHz 50.16 dBuV/m 74 dBuV/m -23.84 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.894 GHz 38.4 dBpV/m 54 dBuV/m -15.6 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; HT40; MCSO0; 2452 MHz
Test Date: 2015-04-22
Note:
Index 60
—— FCC15209AVr1 ~——— FCC15209 AVr2 ——— FCC15209AVI3 ——— FCC15209AVr4 ——— FCC 15209 AVr5
——— FCC15209 AV(6 == FCC15209 AV(7 === FCC15209AVr8 == FCC15209 AVr9 = FCC15.209 AVr10
—— FCC15.209 AVri1 FCC15209 AVr12 ~——— FCC15209AVr13 ——— FCC 15209 AVri4 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
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1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.389 GHz 57.63 dBuV/m 74 dBuV/m -16.37 dB Pass
2.399 GHz 65.34 dBuV/m 95 dBuV/m -29.66 dB Pass
2.501 GHz 62.16 dBuV/m 95 dBuV/m -32.84 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.39 GHz 32.31 dBpVv/im 54 dBuV/m -21.69 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

BARTEC PIXAVI AS
Wireless camera (Standard version)
OrbitX ST
Eurofins Product Service GmbH
Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Schwarzbeck BBHA 9120D, Vertical

Index 61

Measurement distance: 3m
Mode: TX; HT40; MCSO0; 2452 MHz
Test Date: 2015-04-22
Note:
—— FCC15209AVr1 =——— FCC15209AVr2 =——— FCC15209AVr3 ——— FCC15209AVr4 ——— FCC15.209 AVr5
—— FCC15209AVr6 ——— FCC15209AVr7 ——— FCC15209AVr8 ——— FCC15209AVr9 ——— FCC15.209 AVr10
—— FCC 15209 AVr11 FCC 15.209 AV r12 FCC 15209 AVr13  ——— FCC 15.209 AVr14 FCC 15.247 Peak v1
——— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.38 GHz 55.08 dBuV/m 74 dBuV/m -18.92 dB Pass
2.389 GHz 51.85 dBuV/m 74 dBpV/m -22.15dB Pass
2.503 GHz 54.54 dBuV/m 95 dBuV/m -40.46 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 140 of 155



+% eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Index 56

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2452 MHz
Test Date: 2015-04-22
Note: upper bandedge
—— FCC 15.209 AVr9 FCC 15247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)

2484 G 2486 G
Frequency Peak
2.4835 GHz 70.24 dBpV/m
2.4867 GHz 72.38 dBpV/m
Frequency RMS
2.4835 GHz 52.56 dBuV/m
2.4867 GHz 51.73 dBuV/m

Peak Limit
74 dBuV/m
74 dBuV/m

RMS Limit
54 dBuV/m
54 dBuV/m

Peak Difference
-3.76 dB
-1.62 dB

RMS Difference
-1.44 dB
-2.27 dB

2498 G 25G

Peak Status
Pass
Pass

RMS Status
Pass
Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2452 MHz
Test Date: 2015-04-22
Note: upper bandedge
Index 58
= FCC 15.209 AVIr9 FCC 15247 Peakvi ——— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4836 GHz 66.85 dBuV/m 74 dBuV/m -7.15dB Pass
2.4868 GHz 67.24 dBuV/m 74 dBpVv/m -6.76 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4836 GHz 45.84 dBuv/m 54 dBuVv/m -8.16 dB Pass
2.4868 GHz 44.61 dBpVv/im 54 dBuV/m -9.39dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Schwarzbeck BBHA 9120D, Horizontal

1 m converted to 3m

Mode: TX; HT40; MCSO0; 2452 MHz
Test Date: 2015-04-22
Note:

Index 57
= FCC 15.209 AV r14 FCC 15209 AVr15 === FCC 15209 AVr16 === FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Duadiiad Caiiisia
Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; HT40; MCSO0; 2452 MHz
Test Date: 2015-04-22
Note:
Index 59
—— FCC 15.209 AVr14 FCC 15209 AVr15 === FCC15209 AVr16 == FCC 15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
4.924 GHz 46.79 dBuV/m 74 dBuV/m -27.21dB Pass
Frequency Average Average Limit Average Difference Average Status
4.924 GHz 35.53 dBuVv/m 54 dBuV/m -18.47 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 144 of 155



+% eurofins

ANNEX B

Receiver radiated spurious emissions

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
Index 66
65 —— RSS-GenRxQP —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 145 of 155



+% eurofins

Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Index 67

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:

65 —— RSS-GenRxQP ——— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
Index 68
—— RSS-GenRxQP —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
681.6 MHz 23.5 dBuVv/m 46 dBpVv/m -22.5dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Index 69

Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
—— RSS-GenRxQP ——— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
904 MHz 24.22 dBpV/m 46 dBpVv/m -21.78 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Index 70

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
—— RSS-GenRxAV  —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference
3.736 GHz 40.02 dBpV/m 53.98 dBpV/m -13.96 dB

4G

Status
Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Index 72

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
—— RSS-GenRxAV  —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

BARTEC PIXAVI AS

Wireless camera (Standard version)

OrbitX ST

Eurofins Product Service GmbH

Mr. Treffke

Tnom: 25°C, Vnom: 3.7 V DC lithium battery

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
Index 71
—— RSS-Gen RxAV  ——— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Status
7.432 GHz 48.76 dBuV/m 53.98 dBuV/m -5.22 dB Pass

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1503-4620

Applicant: BARTEC PIXAVI AS
EUT Name: Wireless camera (Standard version)
Model: OrbitX ST
Test Site: Eurofins Product Service GmbH
Operator: Mr. Treffke
Test Conditions: Tnom: 25°C, Vnom: 3.7 V DC lithium battery
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; 2437 MHz
Test Date: 2015-04-22
Note:
Index 73
—— RSS-GenRxAV  —— RBW: 1 MHz, Vertical Max Peak

60 i
ESG i
g [ | ML
§45 7 W [ty
§40 i AA N\\,AI\/\AMW

T
35 i
30 i
4G 45G 5G 55G 6G 65G 7G 75G 8G

Frequency (Hz)

Test Report No.: GOM-1503-4620-TFC247WF-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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BARTEC PIXAVI Stavanger, Norway April-23-15

BARTEC PIXAVI OrbitX Model Differences Statement

To whom it may concern,

The OrbitX comes in two models, an OrbitX-EX model and an OrbitX-ST model. Both models are identical
except for the following differences highlighted below. There are no differences to the radio section
between models.

HDMI
The ST model includes circuitry to support a Micro-HDMI connection and mechanics to give access to the

HDMI port.

The EX model uses the same PCB, but does not have the HDMI components populated.

EX Version ST Version

BARTEC PIXAVI
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BARTEC PIXAVI Stavanger, Norway April-23-15

SILICON POTTING

The EX model is made for Hazardous areas and therefore is filled with a silicon potting in the following
area. The antenna is not enclosed in Silicon.

The ST model is not filled with silicon potting.

Silicon Potting

BARTEC PIXAVI



